

# GL



## INSPECTION & TEST CERTIFICATE (Certificate of Conformity for Dynamic Load Strength Test)

**Client** : Kaya Yapı Sanayi ve Ticaret Ltd. Şti

# KAYA

**OfferNo** : 1005262

**Certificate No** : INSP-IST/10-191

We hereby certify that the dynamic load strength test on beneath safety net has been conducted at producer's site designated by manufacturer and witnessed GLIS inspector. The equipment complies with the principal requirements of EN ISO 1263-1- Safety nets - Part 1: Safety requirements, test methods as a based on voluntary test. This attestation applies only to sample of product providing to testing and verification at related test report and review of necessary technical documentation.

**Safety Net Type** :

- SN-30A1 Rope Dimension  $\varnothing$  3 mm - Mesh Size 60x60 mm
- SN-30A2 Rope Dimension  $\varnothing$  3 mm - Mesh Size 100x100 mm
- SN-60B1 Rope Dimension  $\varnothing$  6 mm - Mesh Size 60x60 mm
- SN-60B2 Rope Dimension  $\varnothing$  6 mm - Mesh Size 100x100 mm
- SN-60 Rope Dimension  $\varnothing$  6 mm - Mesh Size 150x150 mm
- SN-80 Rope Dimension  $\varnothing$  8 mm - Mesh Size 150x150 mm
- SN-80 Rope Dimension  $\varnothing$  8 mm - Mesh Size 200x200 mm

**Safety Net Platform Type** : SNP-46 Safety Net Platform (System T Type)

**Issue Place-Date**  
INSPECCO TURKEY  
25.06.2010

**Manufacturer**  
KAYA YAPI

**Approved by**  
Inspector to  
Germanischer Lloyd Industrial Service GMBH.  
(Signature and Stamp)